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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK
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815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -36.78 dém -23.78 de 847.000 MHz 849.000 MHz 100.000 kHz 848.64136 MHz 12.74 dBm -17.26 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.30 dBm -12.30 dB 543,000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -25.46 dBm -12.46 dB
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]" 1

Date: 13.AUG.2022 05:0B:15

TEL : 886-3-327-0868 Page Number 1 A26-13 of 38
FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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815.000 MHz 823.000 MHz 100.000 kHz 922.98002 MHz -38.76 dém -25.76 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz E‘Té‘ﬁ; MAz 11.65 dBm -1EIWI
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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815.000 MHz 823.000 MHz 100.000 kHz 922,90809 MHz -43.15 dém -30.15 d8 547.000 MHz 849.000 MAz 100.000 kHz 848.36364 MHz 10.94 dBm -19.06 db
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LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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£15.000 MHz 823,000 MHz 100.000 kHz 822,55644 MHz -53.43 dBm -40.43 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.73726 MHz 13.14 dBm -16.86 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -26.81 dBm -13.81 dB 349,000 MH= 850.000 MHz 20,000 kHz 240,00050 MHz -29.23 dBm -16.23 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.24875 MHz 13.06 dém ~16.04 d8 850.000 MHz 860.000 MHz 100.000 kHz 851.31365 MHz -53.40 dbm -40.40 db
S
T
i e N [1 e
Date 022 13:05:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm 10 dBm
ode /J .‘ 0 uamf '\
-10 dem - !
SPURIOUS_LINE_ABS I
-20 dem [
-30 dém J,
40 dem
-50 dem o WN -50 dBm T
i —— I —
=60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MHz 823,000 MHZ 100,000 kHz 922,85215 Mhz -47.59 dem -34.50 db 847.000 MHZ 849,000 MHZ 100 000 kHz 248, 10160 Mz 678 cbm —59.25 08
523.000 MH2 | B4.000 MHz 20.000 kiz £23,53550 MHz -30.61 dBm -17.61.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -35.04 dBm -22.04 dB
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P . 20 ghine 5
f\l [ |
10 dém F ‘| 10 dBm: ‘ R‘
ods L 0 dem J l
-10 dBm \ -10 dBm. ;
SPURIOUS_LINE_ABS ' f
-20 dBm -20 dBm
.30 dem f -30 dBm \N H
-40 dem Hwﬂ W"ﬁ
Al a4 N A
50 dem 50 dBm
/
I B N BV N e ¥ ) S I
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 821,73327 MHz -43.05 dBm -30.05 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77073 MHz 20.42 dBm -9.58 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -23.29 dBm -10.29 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -21.78 dBm -8.78 db
824.000 MHz 827,000 MHz 100.000 kHz 824.26224 MHz 20.93 dBm -9.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 851,29371 MHz -45.34 dBm -32.34 db
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E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -36.87 dem -23.87 d& 846.000 MHZ 849,000 MHZ 100 000 kHz 8496 65485 Mz 504 cBm —0.96 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99451 MHz -25.66 dém -12.66 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00150 MHz -26.49 dBm -13.49 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB
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815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -41.88 dBm -28.88 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74076 MHz 20.23 dBm -9.77 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -21.83 dBm -8.83 dB 949,000 MHz 850,000 MHz 30,000 kHz 340,00050 MHz -21.39 dBm -5.39 dp
824.000 MHz 827.000 MHz 100.000 kHz 824.22627 MHz 19.05 dém ~10.05 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -43.87 dbm -30.87 dB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz -36.52 dBm -23.52 08 546,000 Mz | 849,000 Mz 100,000 Kiz F ERSrET 76 B _ZZWI
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99750 MHz -27.25 dbm -14.25 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01748 MHz -26.79 dBm -13.70 d8
824.000 MHz B27.000 MHz 100.000 kHz 824.32817 MHz £.23 dBm -21.77 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -35.14 dBm -22.14 dB
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LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

High

est Band Edge /1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dBm ‘,A 10 dBm {f L,
o dd | l\ 0 dem ‘ |
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS h l
-20 dBm -20 dBm ﬂ
.30 dem ,j -30 dBm
,- I
-40 dBm ,’r l “\\ Qp dem |
i A
JaN £ M Vﬂ(u / g ‘ﬂ'ﬂﬂ‘ m"\ A
-50 dam T ¥ 50 demy ¥ v
| N o[ T
5 dem 50 dem —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 821,73327 MHz -45.27 dBm -32.27 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77672 MHz 18.93 dBm -11.07 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -24.98 dBm -11.98 dB 949,000 MHz 850,000 MHz 30,000 kHz 340,00050 MHz -24.88 dBm -11.88 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.22627 MHz 18.59 dém -11.31 d8 850.000 MHz 860.000 MHz 100.000 kHz 851,26374 MHz -47.61 dbm -34.61 dB
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E15.000 MAz 923,000 MHz 100,000 kHz 922,94605 Mhz -38.54 dem 2554 dB 846.000 MHZ 849,000 MHZ 100,000 kA2 846.60381 Mz 671 cbm —9.20 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -28.32 dbm -15.32 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.16 dBm -16.16 dB
£24.000 MHz 527.000 MHz 100.000 kHz 825.2632¢ MHz 5.89 dBm -23.11 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -37.35 dBm -24.35 dB
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LTE Band 26 / 3MHz / 256QAM
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815.000 MHz 923,000 MHz 100,000 kHz 82171728 MHz -51.57 dém -38.57 d& 846.000 MHz 549,000 MHz 100.000 kHz 848,78571 MHz 13.10 dBm -16.90 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -29.34 dBm -16.34 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -29.08 dBm -16.08 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.26823 MHz 14.08 dém -15.92 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,09491 MHz -52.85 dbm -39.85 db
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£15.000 MHz 523,000 MHz 100.000 kHz 522,86513 Mhz -44.08 dem -31.08 de 546,000 MHZ 549,000 MAzZ 100,000 kHz 546.74775 1MHZ 373 dbm 26,27 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82398951 MHz -31.83 dém -18.83 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00250 MHz -32.88 dBm -19.38 d8
824.000 MHz 827.000 MHz 100.000 kHz 62598252 MHz 3.51 dem ~26.49 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -43.74 dbm -30.74 dB
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LTE Band 26 / 5MHz / QPSK
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815.000 MHz 923,000 MHz 100,000 kHz 9820,01499 MHz -42,43 dém -29.43 de 844.000 MHz 549,000 MHz 100.000 kHz 84867782 MHz 20.21 dBm -9.79 d&

823.000 MHz 824,000 MHz 50.000 kHz 82399251 MHz -21.81 dBm -8.81 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00050 MHz -21.10 dBm -8.10 dB
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815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -32,74 dém -19.74 de '844.000 MHz 849.000 MHz 100.000 kHz 845,96553 MHz 6.92 dBm -23.08 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.98751 MHz -25.58 dBm -12.58 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,01448 MHz -26.10 dBm -13.10 dB
824.000 MHz 829.000 MHz 100.000 kHz 82766384 MHz £.83 dBm -23.17 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -33.38 dBbm -20.38 dB
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LTE Band 26 / 5MHz / 16QAM
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815.000 MHz 923,000 MHz 100,000 kHz 819,99900 MHz -43.02 dBm -30.09 de '844.000 MHz 849.000 MHz 100.000 kHz 848.68282 MHzZ 19.67 dBm -10.33 d&
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815.000 MHz 823,000 MHz 100,000 kHz 822,79620 MHz -34.22 dBm -21.29 dg 844.000 MHz §49.000 MHz 100,000 kHz 544.70180 MHz 5.85 dbm —24.15 db
£23.000 MHz 824,000 MHz 50.000 kHz 823,99550 MHz -26.27 dém -13.27 dB 340,000 MH= 850,000 MH2 20,000 kHz 349 00350 MHzZ 36,48 dBm Clcaade
£24.000 MHz 529.000 MHz 100.000 kHz 825.71070 MHz £.31 deém -23.69 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -34.90 dBm -21.90 db
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LTE Band 26 / 5MHz / 64QAM
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815.000 MHz 923,000 MHz 100,000 kHz 920,02298 MHz -44.62 dBm -31.62 de '844.000 MHz 849.000 MHz 100.000 kHz 848.66284 MHz 18.54 dBm -11.46 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.98851 MHz -22.81 dBm -9.81 d& 49,000 MHz 850,000 MHz 50,000 kHz 340,00050 MHz -93.08 dBm -10.98 dB
824.000 MHz 929,000 MHz 100.000 kHz 824,34715 MHz 18.62 dBm -11.38 dB 850.000 MHz 860.000 MHz 100.000 kHz 852,98202 MHz -49.64 dBm -36.64 dB
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515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz ~37.68 dBm -24.68 05 544,000 Mz | 849,000 Mz 100.000 KAz 344 67680 Mz 95 cBm 2500 B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,58152 MHz ~27.56 dbm -14.66 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,00649 MHz -29.65 dBm -16.85 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.45504 MHz 4.56 dBm -25.44 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -39.54 dBm -26.94 dB
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LTE Band 26 / 5MHz / 256QAM
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815.000 MHz 823,000 MHz 100.000 kHz 922.11688 MHz -51.08 dém -38.08 de 944.000 MHz §49.000 MAz 100.000 kHz 848.65764 MHz 13.62 dBm -16.38 dB
523,000 MHz S24.000 M2 £0.000 kHz 923,99850 MHz -28.41 dém -15.41d8 849,000 MHz 850.000 MHz 50.000 kHz £49,00050 MHz -29.68 dBm -16.68 dB
824.000 MHz £29.000 MHz 100.000 kHz B24.37712 MHz 13.41 dBm ~16.59 d8 850.000 MHz 860.000 MHz 100.000 kHz 852.97203 MHz -53.97 dBm -40.97 dB
S
T
Il - I [ )
Date 11:06:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS JL
10 dBm 10 dBm
0 dB ( 'y - - PW'\’\ D{‘dn -3 o
-10 dem ‘ 0 dBm
SPURIOUS_LINE_ABS J R
“20 dem ; n 20 dem k
-30 dem “N 30 dem ‘
-40 dBm J -40 dBm &
e I o |
-50 dem . — -50 dem
[ S— ~—]
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
£15.000 MAz 523,000 MHZ 100,000 kAz 52287612 MRz -44.34 dem -31.34 06 844.000 MHZ 849,000 MHZ 100 000 kHz 845 20620 MHZ 116 dom —6.85 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,93550 MHz -32.06 dBm -19.06 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,03347 MHz -32.60 dBm -19.60 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.67083 MHz 1.04 dBm -28.06 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -44.82 dBm -31.82 dB
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15.000 MHz 823,000 MHz 100.000 kHz £20.19830 MHz -40.58 dBm -27.58 dé 939.000 MHz 849.000 MHz 100.000 kHz 848.44555 MHz 20.33 dém -5.67 d&
823.000 MHz 524.000 MHz 100.000 kHz 823.99750 MHz -28.64 dBm -15.64 dB 949,000 MHz 850.000 MHz 100.000 kHz 840,01248 MHz -28.19 dBm -15.10 de
824.000 MHz 534,000 MHz 100.000 kHz 924.58442 MHz 20.73 dBm -9.27 d& 850.000 MHz 860.000 MHz 100.000 kHz 852,82218 MHz -46.78 dbm -33.78 dB
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£15.000 MRz 523,000 MHz 100,000 kHz 522,91608 Mhz 32,03 dem ~19.03 db 539.000 MHz 849,000 MHZ 100,000 kA2 840.87313 Mhz +.54 dbm 2546 0B
£23.000 MHz 824,000 MHz 100.000 kHz 82399251 MHz -27.03 dém -14.03 8 949.000 MHz 850,000 MHz 100,000 kHz 249,04745 MHz -28.91 dBm -15.91 de
824.000 MHz £34.000 MHz 100.000 kHz 62679221 MHz .04 dém ~25.96 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -33.17 dbm -20.17 dB
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15.000 MHz 823,000 MHz 100.000 kHz £20.19081 MHz -41.67 d&m -28.67 d& 939.000 MHz 849.000 MHz 100.000 kHz 848.43556 MHz 19.69 dBm -10.31 de
823.000 MHz 524.000 MHz 100.000 kHz 823.99550 MHz -28.10 dBm -15.10 dB 349,000 MH= 850.000 MHz 100,000 kHz 840.01049 MHz 26.16 dbm -13.16 dB
824.000 MHz §34.000 MHz 100.000 kHz £24.59441 MHz 19.55 dém ~10.35 d8 850.000 MHz 860.000 MHz 100.000 kHz 852,84216 MHz -47.98 dBm -34.98 dB
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SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
. s g i 110 e P e P Pt "
-10 dBm \ \
SPURIOUS_LINE_ABS 1 ‘
20 dem 1 &
-30 dBm , \‘.‘t\,
MM
40 dem S -40 dBrm —
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -33.06 dbm -20.89 05 539,000 Mz | 849,000 Mz 100,000 Kiz 34115205 Mz T .07 B
£23.000 MHz 824,000 MHz 100,000 kHz 823,99750 MHz -23.54 dém -16.54 dB 340,000 MH= 850,000 MHz 100,000 kHz 340 02747 MHZ 20.11 dBm 1611 de
824.000 MHz B34.000 MHz 100.000 kHz 829.73926 MHz 2.80 dBm -27.20 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -35.41 dBm -22.41 dB
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LTE Band 26 / 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920,19081 MAz -43.41 dem -30.41 de 539,000 MHZ 549,000 MAzZ 100,000 kA2 84—?@ T 1671 dbm _UWI
523,000 MHz £24.000 MHz 100,000 kHz 923,99550 MHz -31.66 dBm -18.66 & 849,000 MHz 850.000 MHz 100,000 kHz 849,02947 MHz -32.04 dBm -19.04 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,61430 MHz 18.42 dBm -11.58 d& 850,000 MHz 850.000 MH2 100,000 kHz BE2 B1210 MHz 50.92 dBm 3792 B
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,04805 MRz -37.89 dem -24.89 d& '839.000 MHZ 849,000 MHZ 100 000 kHz e 545 cbm -zrﬁl
523.000 MHz | B94.000 MHz 160.000 khz 823,58651 MHz -31.23 dém -18.23 d8 849.000 MHz  850.000 MHz 100,000 kHz £49,00050 MHz -32.08 dBm -19.08 dB
824.000 MHz B34.000 MHz 100.000 kHz 826.67233 MHz 2.13 dBm -27.67 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -38.51 dBm -25.91 dB
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LTE Band 26 / 10MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum [%] ] um
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920,17483 MAz -50.54 dem -37.54 dB 539,000 MHZ 849,000 MHZ 100,000 kA2 a‘;—é‘ﬁ T 13,99 dbm _mml
923.000 Mrz | 824,000 Mz 160.000 khz 523, 99351 Wiz -37.32 dém -24.32 d8 849,000 MHz 850,000 MHz 100,000 kHz £49,01149 MHz -37.18 dbm -24.18 dB
£24.000 MHz 534,000 MHz 100,000 kHz 824,57443 MHz 12.09 dBm -16.01 dB 850,000 MHz B80.000 MHz 100,000 kHz B2 63517 MHz 5714 dBm 3514 B
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Spectrul
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §21,60831 MRz -43.74 dBm -30.74 06 '839.000 MHZ 8 o0 e 100 000 kHz T e ~1.58 dbm -31W|
523.000 MHz | B94.000 MHz 160.000 khz 823,56793 MHz -34.50 dBm -21.50 d& 849.000 MHz  850.000 MHz 100,000 kHz 849,06244 MHz -36.05 dBm -23.95 dB
£24.000 MHz 534.000 MHz 100.000 kHz 826.43257 MHz -1.78 dBm -31.78 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -46.85 dBm -33.85 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
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@1 AvgPwr [@1 avoPwr
Limit Fheck 'AES | SPURIGIECHNEKARS PABS
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS 2 > 20 gbine 5
: 1
10 dem ‘t 10 dBm: ‘ I
0ds | 0 dem \
-10 dBm ! -10 dBm. J T
SPURIOUS_LINE_ABS »L\ J |
-20 dém -20 dBm -
il L%
-30 dBm \“ ﬂ -30 dBm f
{
-40 dBm W!H‘ ! Il 744 B F
50 dem FIL A = in “ rL I \ -Sp gem 1 i JI oy
LR \,_fw.,w.\j\.,,fl L FMW-J-‘M/ o N i M —
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 818,19281 MHz -41.03 dém -28.03 de '834.000 MHz 849.000 MHz 100.000 kHz 848,16833 MHz 20.01 dBm -9.99 d&
823.000 MHz 824,000 MHz 200,000 kHz 823.98052 MHz -23.33 dBm -10.33 dB 949,000 MHz 850,000 MHz 200,000 kHz 540,03546 MHz -93.66 dBm -10.66 dB
824.000 MHz 839,000 MHz 100.000 kHz 824.84665 MHz 20.38 dBm -9.62 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.11489 MHz -51.98 dBm -38.98 dB
\
il A I [] o
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,90010 MAz -35.33 dem 22,33 d 834.000 MHZ 849,000 MHZ 100 000 kHz e 540 cbm _27W|
523.000 MH2 | 694,000 MHz 200.000 kiz 823,90354 MHz -28.25 dbm -15.25 d8 849.000 MHz 850,000 MHz 200,000 kHz £49,00050 MHz -26.61 dBm -13.81 dB
£24.000 MHz 539.000 MHz 100.000 kHz 83126024 MHz 2.19 dBm -27.81 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -32.29 dBm -13.29 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 81817682 MHz -42,57 dém -29.57 de '834.000 MHz 849.000 MHz 100.000 kHz 848,15335 MHz 20.13 dBm -9.87 d&
823.000 MHz 824,000 MHz 200,000 kHz 82399750 MHz -21.63 dBm -8.63 dB 949,000 MHz 850,000 MHz 200,000 kHz 840,02248 MHz -93.27 dbm -10.27 dB
824.000 MHz 839.000 MHz 100.000 kHz 824.83167 MHz 19.02 dém ~10.97 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -50.21 dbm -37.21 dB
\
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Highest Band Edge / Full RB

Spectru u%,:' Spectrum
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,92408 MAz -36.84 dem -23.84 dB 834.000 MHZ 849,000 MHZ 100 000 kHz 83639011 Mz 1.4 dom —6.55 0B
523.000 MH2 | 694,000 MHz 200.000 kiz 823,55754 MHz -29.51 dbm -16.91 d8 849.000 MHz 850,000 MHz 200,000 kHz 849,05145 MHz -29.35 dBm -16.35 dB
824.000 MHz £39.000 MHz 100.000 kHz 830.64585 MHz 0.85 dBm -29.15 d 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -35.23 dbm -22.23 dB
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SPORTON LAB.
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LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 818,20879 MHz -44.03 dBm -31.03 de '834.000 MHz 849.000 MHz 100.000 kHz 848,15335 MHz 19.05 dBm -10.95 d&
823.000 MHz 824,000 MHz 200,000 kHz 82399051 MHz -23.29 dBm -10.29 dB 949,000 MHz 850,000 MHz 200,000 kHz 540,01040 MHz -23.00 dBm -10.99 de
824.000 MHz 839.000 MHz 100.000 kHz 82486164 MHz 18.33 dém ~11.67 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.14486 MHz -53.31 dbm -40.31 dB
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 52281219 MAz -40.55 dem -27.55 06 834.000 MHZ 849,000 MHZ 100 000 kHz e TTrTrar 031 cbm -ZQWI
523.000 MH2 | 694,000 MHz 200.000 kiz 823,57353 MHz -30.68 dBm -17.68 d& 849.000 MHz 850,000 MHz 200,000 kHz 849,01648 MHz -30.68 dBm -17.68 dB
£24.000 MHz 539.000 MHz 100.000 kHz 827.73976 MHz -0.02 dBm -30.02 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -37.45 dBm -24.45 dB
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LTE Band 26 / 15MHz / 256QAM
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
15.000 MHz 823,000 MHz 100.000 kHz £18.19281 MHz -50.54 d&m -37.54 dé 934.000 MHz 849.000 MHz 100.000 kHz 848.13836 MHz 13.52 dBm -16.48 dB
823.000 MHz 524.000 MHz 200.000 kHz 823.99351 MHz -28.87 dBm -15.87 dB 349,000 MH= 850.000 MHz 200,000 kHz 840.03846 MHz 29,95 dBm 16,95 dB
824.000 MHz 839,000 MHz 100.000 kHz 824.81668 MHz 13.61 dBm -16.39 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,20480 MHz -56.18 dBm -43.18 dB
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,17283 MHz ~46.21 dém -33.00 de 534,000 Mz | 849,000 Mz 100,000 Kiz 336 85465 Mz e 82 dBm " 32.65 B
523.000 MH2 | 694,000 MHz 200.000 kiz £23,54086 MHz -36.35 dbm -23.39 d8 849.000 MHz 850,000 MHz 200,000 kHz 849,00749 MHz -35.77 cBm -22.77 dB
£24.000 MHz 539.000 MHz 100.000 kHz 83197952 MHz -4.61 dBm -34.61 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,15485 MHz -43.86 dBm -30.86 dB
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK

Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit Fheck

INE_ABS PABS .10 aﬁ[_h»- JRIOUS INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
-30 dBm
40 dBm

-50 dBm J

J B

-70 dBm

-80 dBm

-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 765.42544 MHz -56.47 dBm -43.47 dB 30.000 MHz 815.000 MHz 100.000 kHz 758.90054 MHz -56.44 dBm -43.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.97068 MHz -56.00 dBm -43,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 880.40986 MHz -56.04 dBm -43,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86026 GHz -45.45 dBm -32.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -45.43 dBm -32.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -40.86 dBm -27.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -41,13 dBm -28.13 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34866 GHz -41.93 dBm -28.93 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34766 GHz -41.93 dBm -28.93 dB&
_— —_—
)i 2 )i w

: 13.AUG.2022 05:16:59

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém
'y 0 by i
-50 dém —
W'J
-70 dB
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 62418333 MHz -56.48 dBm -43.48 dB
2860.000 MHz 1,000 GHz 100.000 kHz 877.70410 MHz -55.96 dBm -42.96 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.49738 GHz -45.28 dBm -32.28 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41.02 dém -28.02 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34766 GHz -41.88 dBm -28.88 dB
i
JU J (] b

TEL : 886-3-327-0868 Page Number 1 A26-33 of 38
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LTE Band 26 / 3MHz

pectrum 5 Spectrum
Ref Level 0,00 dem  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS S
-10 difE— -10 ddff
JS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
L s e NS R . i L WP R
-50 derr -50 dBm
y el :
70 dB =70 dBm
-80 dB -80 dBm
90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.33770 MHz -54.37 dBm -41.37 dB 30,000 MHz 815.000 MHz 100,000 kHz 813.40557 MHz -56.53 dBm -43.53 dB
860,000 MHz 1,000 GHz 100,000 kHz 977.81739 MHz -56,16 dBm -43,16 dB 860,000 MHz 1,000 GHz 100,000 kHz 905,12496 MHz -55,99 dBm -42,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47238 GHz -45.44 dBm -32.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53237 GHz -45.45 dBm -32.45 db
3.000 GHz 7.000 GHz 1.000 MHz 5.80689 GHz -41.19 dBm -28.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -41,03 dBm -28.03 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34916 GHz -42.02 dBm -29.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33467 GHz -41.98 dBm -28.98 dB
—_— —
\ , ] ( I J o
D: 13 a5 03 1 AUG.2022 05:40:14
ct i
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
N —
-50 dBm
-70 dB
-80 de
-90 de
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 614,32239 MHz -55.94 dBm -42.94 dB
2860.000 MHz 1,000 GHz 100.000 kHz 974,78507 MHz -55.87 deém -42.87 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -45.37 dBm -32.37 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.89476 GHz -40.69 dBm -27.69 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.33167 GHz -41.89 dBm -28.89 dB
il
J1 J e
05:45:39
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SPORTON LAB.
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LTE Band 26 / 5SMHz

pectrum 5 Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fr‘hrrk PARS Limit fthnrk PAES
ine SPURIOUS INE_ABS PABS e PURIOUS INE_ABS S
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
e e U P VR AR | i NS RN
-50 derr J -50 dBm =
5 -emm"'J
70 d8 70 dBm
-80 d8 -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 630.70824 MHz -56.41 dBm -43.41 dB 30,000 MHz 815.000 MHz 100.000 kHz 765.24545 MHz -56.21 dBm -43.21 dB
260,000 MHz 1.000 GHz 100.000 kHz 9E59.43685 MHz -55.82 dBm -42,82 dB 360,000 MHz 1,000 GHz 100.000 kHz 9E54.30523 MHz -55,93 dBm -42,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99875 GHz -45.48 dBm -32.45 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.52087 GHz -45.55 dBm -32.55 db
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -40.96 dBm -27.96 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92826 GHz -40.79 dBm -27.79 d8
7.000 GHz 9,000 GHz 1.000 MHz 7.35766 GHz -41.99 dBm -28.92 db 7.000 GHz 9,000 GHz 1.000 MHz 7.24016 GHz -42.10 dBm -20.10 d&
—_— —
\ , ] ( I J o
D 13 13.AUG.2022 05:54:06
ct i
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
i~  Sanan i S L WSS RIS
e e atintihite gl
-50 dBm J
-70 dB
-80 de
-90 de
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 615.84323 MHz -56.50 dBm -43.50 dB
2860.000 MHz 1,000 GHz 100.000 kHz 913,48550 MHz -56.03 dBém -43.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.94426 GHz -45.52 dBm -32.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92026 GHz -40.76 dBm -27.76 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.34016 GHz -41.94 dBm -28.94 dB
il
J1 J e
05:59:31
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LTE Band 26 / 10MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
2 R e P U ISP s e PV R
50 clpm—re—— 50 dpm—] [
“ i !
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 617.21689 MHz -56.26 dBm -43.26 dB 30.000 MHz 815.000 MHz 100.000 kHz 81448488 MHz -55.69 dBm -42.69 dB
860,000 MHz 1.000 GHz 100.000 kHz 985.79474 MHz -56.05 dBm -43,05 dB 860,000 MHz 1,000 GHz 100.000 kHz 939.65678 MHz -56.14 dBm -43,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85776 GHz -45.16 dBm -32.16 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97176 GHz -45.46 dBm -32.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -40.87 dBm -27.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90776 GHz -41,04 dBm -28.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.358016 GHz -42.02 dBm -29.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35566 GHz -41.99 dBm -28.99 dB
_— —_—
\ ) ] ( Il J w
D 13 13.AUG.2022 06:

Highest Channel / QPSK

ct i
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS LINE_ABS PAES
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBém
-40 dBém X
e ———
-50 dem J"
el
-70 dB
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 812,62062 MHz -56.43 dem -43.43 dB.
2860.000 MHz 1,000 GHz 100.000 kHz 936.63446 MHz -55.91 dBém -42.91 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.93777 GHz -45.46 dBm -32.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.91639 GHz -41,04 dBm -28.04 dB.
7.000 GHz 5.000 GHz 1.000 MHz 7.33967 GHz -41,84 dBm -28.84 dB.
i
J1 J e
06:18:04
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LTE Band 26 / 15MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
e e Rpw— N~ NPV SR
-50 derr J -50 dBm J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.59037 MHz -45.83 dBm -32.83 dB 30.000 MHz 815.000 MHz 100.000 kHz B814.43582 MHz -55.78 dBm -42.78 dB
860,000 MHz 1.000 GHz 100.000 kHz 870.14662 MHz -55,97 dBm -42,97 dB 860,000 MHz 1,000 GHz 100.000 kHz 999.65012 MHz -55.98 dBm -42,98 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86176 GHz -45.23 dBm -32.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95576 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -40.90 dBm -27.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -40.,89 dBm -27.89 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34316 GHz -41.94 dBm -28.94 db 7.000 GHz 9,000 GHz 1.000 MHz 7.32567 GHz -42.01 dBm -29.01 dB&
_— —
\ ) ] ( Il J w
D 13 13.AUG.2022 06:35:4

Highest Channel / QPSK

ct i
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS LINE_ABS PAES
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBém
-40 dBém
. s s S P RN R
-50 dem J’
-70 dB
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 814,87735 MHz -56.44 dem -43.44 dB.
2860.000 MHz 1,000 GHz 100.000 kHz 978,19060 MHz -55.82 dBém -42.82 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50737 GHz -45.39 dBm -32.39 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.89676 GHz -41,02 dBm -28.02 dB.
7.000 GHz 5.000 GHz 1.000 MHz 7.34716 GHz -41,98 dBm -28.98 dB.
i
J1 J e
06:41:12
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Report No. : FG270608B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043
40 Normal Voltage 0.0008
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0188
PASS
-10 Normal Voltage 0.0151
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0195
20 Maximum Voltage 0.0194
20 Normal Voltage 0.0000
20 Battery End Point 0.0143
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-0868 Page Number : A26-38 of 38
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LTE Band 41 (HPUE)

Peak-to-Average Ratio

Mode LTE Band 41 (HPUE) / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 8.49 8.96 9.25 9.22 PASS
TEL : 886-3-327-0868 Page Number : A41-1 of 31

FAX . 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 41 (HPUE) / 20MHz / QPSK

LTE Band 41 (HPUE) / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db

p= Art 30ds AQT I ms & RBW 3 MHZ p= Art 30ds AQT I ms & RBW 3 MHZ

TRGIIFP TRGIIFP

@155 view @155 view

e

a s S S S

= 4 BTN
00 - 00 —
.‘\\ e
s s N
1E ES 1E TN
N i
% =
1E- — 1E- it
i A
| b

1E- 1E-
loF 2.593 Ghz Mean Pwr + 20.00 dB loF 2.593 Ghz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000

Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% | Mean | Peak | Crest | 10% 1 1% 1 0.1% | 0.01% |

Trace 1 [ 13.62 dbm 23,33 dbm G.41da 4.70 da 7.16 db £.43 db ©.25 db Trace1 [ 1267 dbm 2314 cbm  10.27 db 4.72 d8 7.42 db 8.96 di 10.08 db

L it ] (] L it ] W e

LTE Band 41 (HPUE) / 20MHz / 64QAM

LTE Band 41 (HPUE) / 20MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum . 2 Spectrum & 2
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db

p= Art 30ds AQT I ms & RBW 3 MHZ p= Art 30ds AQT 3Ims @ RBW 3 MHZ

TRGIIFP TRGIIFP

@155 view @155 view

| e

o, - — a -

e ~ 5 T
ae S 0.0 T
. \‘ N B
1E A 1E
LEA RN LEA FELSE
\ 3B
i

1€ = 1E4 iy

B 1 N

1E- 1E- o

K
loF 2.593 Ghz Mean Pwr + 20.00 dB loF 2.593 Ghz Mean Pwr + 20,00 dB.
Con y Cumulative Distribution Function Samples: 130000 Con y Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10% 1 1% | 0% | 0.01% | Mean | Peak | Crest | 10% 1 1% 1 0.1% | 0.01% |

Trace1 [ 12.03dBm 2346 cBm  11.45 db 4.67 da 7.57 db 5.25 db 10.35 da Trace1 [ 6.0 gBm 20,67 cBm  10.96 db 4.30 da 7.54 db 5.22 di 10.26 db

L it ] (] L it ] SR e

TEL : 886-3-327-0868
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Report No. : FG270608B

26dB Bandwidth

Mode LTE Band 41 (HPUE) : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.12 4.92 9.79 9.67 | 14.27 | 14.27 | 18.74 | 18.62
Mode LTE Band 41 (HPUE) : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.85 4.93 9.99 9.85 | 14.18 | 14.24 | 19.18 | 19.10
Page Number 1 A41-3of 31
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LTE Band 41 (HPUE)

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B = RBW 100 kHz
lo att 30d8  SWT  37.54s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.52 dBm Mi[1] 14.99 dBm
2 9169100 GHZ] - X 191900 GHz
nds 26.00 dB g&n 26.00 dB
10 Rt P Wk 0N ‘\,-nfv’ﬁ‘ 5.115000000 MHZ| 0 A T N PRSAN 4915000000 MHz
Q factor \ 506.7 I Q factor 527.7
o 0 de: ] !
104 -10 di )
/ / P
=0 . L Favay. B
A VN
<30 o
40 dBm
-s0 -s0
-60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.591691 GHz 16.52 dbm ndB down T11E MHz ML 1 2.533918 GHz 14.93 dem ndB down 2.915 MHz
TL 1 2,590423 GHz -9.42 dBm ndg 26.00 dB T 1 2.550592 GHz -11.40 dBm ndg 26.00 dB
T2 i 2,595537 GHz q factor 506.7 T2 i 2.585507 GHz -11.24 dém q factor 527.7
L JU J - L JU J -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

- im 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
lo att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 16.08 dBm Mi[1] 16.79 dBm
2 M 2.5918410 GHz - 2.5967760 GHz
A A ndB 26.00 dB - - ndB_ 26.00 dB
o s anyahnend etV IR " A VARERY 9.790000000 MHZ| - [ IR o atie LR 9.670000000 MHZ]
{ Q factor 264.7 ] Q factor 268.5
] {/ “ 0 da 7
q v I3
10 df 'f -0 d ] ]
/ !
20 dBm— < = — -20 £ lemd =7~
T AN Py A e o
-a0d -30 df
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 2,591841 GHz 16.98 dém ndp down 9,78 MHz Ml i 2.596776 GHz 16.79 dém ndp down 967 MHZ
TL 1 2,588125 GHz -8.72 dBm nd8 26,00 d8 1 1 2,588185 GHz -9.87 dem nd8 26,00 d8
T2 i 2,597915 GHz -8.68 dém q factor 264.7 T2 i 2.587655 GHz -8.94 dém q factor 268.5
L )| J L J -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST VBW 1MHz  Mode Auto FFT o att a0 e BWT 5.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 17.22 dBm mi1] 14.85 dBm
. 2.5882350 GHZ] - 2.5908720 GHZ]
R nds 26.00 dB nds 26.00 dB
10 e Ny e VT A TV e 14.266000000 MHz 10 L i BRI P 14.266000000 MHz
1 Q factr 181.4 ! Q fattar | 181.6
o 0 de: -
o | 1
-10 d - -10d - ’.’
J [ |
20 = n
W, ~— / ey i
gy A e A AV ™ 4
£0 =
40 dBmv -40 dBm:
-50 -50
-60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2588235 GHz 17.22 dém nd@ down 14.266 MHz [ 1 2.500872 GHz 14.35 dem nd@ down 14.266 MHz
T 1 2585837 GHz -9.14 dam nds 26,00 d8 T 1 2.585807 GHz -11,25 dam nds 26,00 d8
T2 1 2600103 GHz =-9.13 dBm q factor 181.4 T2 1 2.600073 GHz -11.14 dBm q factor 181.6
L Il J L -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 41 (HPUE)

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 300 kHz
o att 0GB SWT  37.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 378 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.23 dBm mi1] 14.30 dBm
2 2.5894440 GHz - 2.5920010 GHz
I ndB 26.00 dB ndB 26.00 dB
0d f A LW 0 B A S, 1B.741000000 MHz 10 s\l g, iy 1B.621000000 MHz
Q factor | 138.2 Q factor 139.2
| |
o 0 de:
10 d -10 di
20 N L e . L -/
iy 1w A Sl A YA
and - “30 o
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 2.569444 GHz 15.23 dbm ndB down 16,741 WHz ML 1 2.532001 GHz 14.30 dBm ndB down 16.621 WHz
TL 1 2,563609 GHz -11.04 dBm ndg 26,00 dB T 1 2.583889 GHz -12,07 dém ndg 26,00 dB
T2 i 2602351 GHz -11.83 dém q factor 138.2 T2 i 2.602311 GHz 10,49 dém q factor 136.2
L JU J - L JU J -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  37.9ps @ VBW 300kHz  Mode Auto FFT o att 30dE SWT  18.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [0 15k Max
[EEEY 15.84 dBm mi1] 15.46 dem
. 9170100 GHz - . 2.5893040 GHZ]
nds 26.00 dB k5 nds 26.00 dB
wd - e BN A ey +.845000000 MHz 0 PV AN AT AN iatahe A TSN 9.990000000 MHZ|
| Qtactor 7 | 534.9 7 Q factor 259.2
o ll 0 de: -
| ;
10 df f =10 di J.J‘
/ /
-20 7 20 =
N
R, \ - |
-40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2.591701 GHz 15.684 dém nd@ down 4,845 MHz [ 2.589304 GHz 15.46 dem nd@ down 9,99 Wiz
T 1 2,590512 GHz -10.17 dBm nd8 26,00 d8 T 1 2,587845 GHz -10,50 derm nd8 26,00 d8
T2 1 2,585358 GHz -9.32 dbm q factor 534.9 T2 1 2.507835 GHz -10.48 dam q factor 250.2
L Il ) L ) L

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

trum - um -
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att I0de ST VBW 1MHz Mode Auto FFT o att 30dE SWT  378ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 19k Max [0 15k Max
[EEEY 13.77 dBm [EEEY 13.07 dBm
. " 2.5922210 GHZ] - 2.5900830 GHZ]
T nds 26.00 dB [ nds 26.00 dB
PR L N NN T R T 14.176000000 MHz P A BYL 19.181000000 MHz
10 T aYactor \ 182.9 9 f Laas TA C e U | 13s.0)
\
o 0 d8:
N L ]
10 df J\ =10 di T
20 | -20
Pl . - =
et S T S e AR v
-40 dBm:
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 2,592221 GHz 14.77 dom nd@ down 14,176 MHz [ 1 2.500083 GHz 13.07 dem nd@ down 18161 MHz
T 1 2,585927 GHz -12.38 dam nds 26,00 d8 T 1 258313 GHz -12,98 darm nds 26,00 d8
T2 1 2600103 GHz -11.42 dBm q factor 182.9 T2 1 2.602311 GHz -10.55 dBm q factor 135.0
L Il J L -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

LTE Band 41 (HPUE)

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum - -
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
lo att 30d8  SWT  37.54s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.48 dBm mi1] 13.15 dBm
2 9095200 GHZ] - 2.5906820 GHz
[ ndB 26.00 dB ndB 26.00 dB
b Bty 1.925000000 MHz ~ £y B 9.850000000 MHz
L P i £ Wy s
e [ AT N RG] T '\,‘ 526.1 9 v Q fadtar V7 263.0
o / 0 de: -
7 ] |
10 df Ty -0 d 2
v ¥
20 £ -20 4
/ ~ A f N
p ¢ L. AN~ Y P A
AR VA~ = =0
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 2,593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 2.500952 GHz 12.48 dbm ndB down 3,525 WHz ML 1 2.530802 GHz 13.15 dem ndB down 9,65 MHz
TL 1 2,590493 GHz -13.48 dém ndg 26.00 dB T 1 2.588025 GHz -13.14 dBm ndg 26.00 B
T2 i 2,595418 GHz -13.48 dém q factor 526.1 T2 i 2.587675 GHz -13.18 dém q factor 263.0
L JU ] - L JU ] -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

Spectrum - im -
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
le Att 30 dB SWT 25.3ps @ VBW  1MHz  Mode Auto FFT be At 30 dB SWT 37Bps @ VBW 1 MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.68 dBm mi1] 10.00 dBm
. 2.5953080 GHZ] - 2.5913620 GHZ]
26.00 dB nds 26.00 dB
104 14.236000000 MHz 10 d Bwe 19.101000000 MHz
f' T TN W 182.9] AT Bt B 135.7]
o 0 d8:
10 df -10d -
20
! |
§ P p ™ - o 1, Band Lo o
AT = 7 TAR g T
40 dBmv
-50 -50
60 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 2,595308 GHz 11.68 dém nd@ down 14.236 MHz [ 1 2.501362 GHz 10.00 dam nd@ down 18101 MHz
T 1 2,585867 GHz -14.30 dém nd8 26,00 d8 T 1 2,58325 GHz -15,77 dem nd8 26,00 d8
T2 1 2.600103 GHz -14.01 dbm q factor 182.3 T2 1 2.602351 GHz -16.60 dm q factor 135.7
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608B

Occupied Bandwidth

Mode LTE Band 41 (HPUE) : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.46 4.48 9.11 8.97 | 13.46 | 1355 | 17.98 | 17.82
Mode LTE Band 41 (HPUE) : 99%OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 4.49 8.99 9.03 | 13.46 | 1355 | 17.86 | 17.94
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